YA700A Frame

"SECTION A-A"
ITEM# PART# |QTY DESCRIPTION
1. a] 231583 2 | CASTER,2.5"x 1.25"
2. 4/ 092-013-000] 2 [ WASHER, LOCK 3/4"
3. af 219451 2 [ NUT, 5/4"-10 HEX
4. 231584 2 | CASTER ASSEMBLY (INCLUDES ITEM #1-3)
5 201801 2 | RETAINING RING
6. a| 214557 2 | RETAINING RING
7. a] 204324 2 | WASHER, FLAT 3/4"
8. a| 234678 2 | WHEEL,3.75" x 2"
9, 234677 2 | FRONT WHEEL ASSY. (INCLUDES ITEM # 6-8)
10. -? 1 | HEX HEAD BOLT 3/8"-24 x 3/4"
11. | 239304 1 [SADDLE
12. ] 221408 1 | COTTER PIN, 1/8"
13. 1243618 2 | RETURN SPRING

s ONLY AVAILABLE IN ASSEMBLY




YA700A Hydraulic Unit

32 7 "HYDRAULIC UNIT CROSS SECTION"
30 s —
B @ |
@
| @
\\‘ 16 @
\ @ 5
| @
oy (19 _
@ \\ . \ -
*\\" 21 (.:Z} Q:l) .
\\V‘Jr .
| —— %
SNV NN I

"HYDRAULIC UNIT BASE CROSS SECTION"

= S

"HANDLE CROSS SECTION"

| w‘ﬂ}’

a ONLY AVAILABLE IN ASSEMBLY

ITEM A PART#[QTY DESCRIPTION ITEM#  PART # [QTY] DESCRIPTION
14. a| 243626 1 PUMP PISTON 31. 216143 * 1 O-RING, GLAND
15. a| 201802 * 1 RETAINING RING 32, | 248334+ 1 UNIVERSAL ASSEMBLY
16. a| 243628 1 PUMP SLEEVE 33. 203196 * 1 BALL. 5/32"
17. a] 226348 1 SPRING 34, 203198 * | BALL, 7/32"
18. a] 243627 | PUMP CYLINDER 35. [203201 * 1 BALL. 5/16"
19. a| 201828 * 3 | PACKING 36. | 204842 * | GASKET
20. a| 204233 1 | WASHER, FLAT 37. 1201733 * | 2 | PLUG
21. a] 224725 1 NUT., #10-32 HEX 38. | 234957 | HANDLE
22, 1234948 1 PUMP ASSY (INCLUDES 14-21) 39, | COMPLETE HYD. UNIT m
o) * *F TE K
%j Eg?g?é T ; LICII[“I[PI\[JA = *ONLY AVAILABLE IN REPAIR KIT 248949 \ ﬁ
25. [ 221748 * 1 QUAD RING
26. | 200003 * 1 | GASKET
27. | 231638 1 | VENT PLUG
28. | 228256 * I ["U™-CUP
29. 218043 * 1 RELEASE VALVE
30. | 233917 % I [ SPRING. PLASTIC



